

DECOPAN EMBOSSED OPAQUE G.R.P. SHEETS

FIRE TEST REPORT OF DECOPAN SHEETS FROM ÖSTTHÜRINGISCHE MATERIALPRÜFGESELLSCHAFT / GERMANY

THICKNESS	: 1,2 mm 1,5-1,7 mm 2,2 mm
STANDARD	: DIN 4102
RESULT	: B2